
 

 TEL : 886-3-327-3456 Page Number : A41-34 of 53  

FAX : 886-3-328-4978    

  

  

 

 

 FCC RADIO TEST REPORT Report No. : FG8D2018C 

 

 

 

 

EN-DC  

LTE 20MHz + NR 80MHz 1RB Lowest Channel 

QPSK Channel Power -17.58dBm < -13dBm (Pass) 

  
16QAM Channel Power -17.64dBm < -13dBm (Pass) 

  
64QAM Channel Power -17.68dBm < -13dBm (Pass) 
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EN-DC  

LTE 20MHz + NR 80MHz 1RB Highest Channel 

QPSK Channel Power -19.26dBm < -13dBm (Pass) 

  
16QAM Channel Power -19.83dBm < -13dBm (Pass) 

  
64QAM Channel Power -20.15dBm < -13dBm (Pass) 
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EN-DC  

LTE 20MHz + NR 80MHz Full RB  

QPSK Lowest Channel QPSK Highest Channel 

  
16QAM Lowest Channel 16QAM Highest Channel 

  
64QAM Lowest Channel 64QAM Highest Channel 
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EN-DC  

LTE 20MHz + NR 100MHz 1RB Lowest Channel 

QPSK Channel Power -16.94dBm < -13dBm (Pass) 

  
16QAM Channel Power -16.96dBm < -13dBm (Pass) 

  
64QAM Channel Power -17.02dBm < -13dBm (Pass) 
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EN-DC  

LTE 20MHz + NR 100MHz 1RB Highest Channel 

QPSK Channel Power -17.58dBm < -13dBm (Pass) 

  
16QAM Channel Power -17.70dBm < -13dBm (Pass) 

  
64QAM Channel Power -17.74dBm < -13dBm (Pass) 
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EN-DC  

LTE 20MHz + NR 100MHz Full RB  

QPSK Lowest Channel QPSK Highest Channel 

  
16QAM Lowest Channel 16QAM Highest Channel 

  
64QAM Lowest Channel 64QAM Highest Channel 
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Conducted Spurious Emission 
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EN-DC  

LTE 20MHz + NR 40MHz Lowest Channel  

QPSK 1 RB QPSK Full RB 

  
16QAM 1 RB 16QAM Full RB 

  
64QAM 1 RB 64QAM Full RB 
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EN-DC  

LTE 20MHz + NR 40MHz Middle Channel  

QPSK 1 RB QPSK Full RB 

  
16QAM 1 RB 16QAM Full RB 

  
64QAM 1 RB 64QAM Full RB 
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EN-DC  

LTE 20MHz + NR 40MHz Highest Channel  

QPSK 1 RB QPSK Full RB 

  
16QAM 1 RB 16QAM Full RB 

  
64QAM 1 RB 64QAM Full RB 
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EN-DC  

LTE 20MHz + NR 60MHz Lowest Channel  

QPSK 1 RB QPSK Full RB 

  
16QAM 1 RB 16QAM Full RB 

  
64QAM 1 RB 64QAM Full RB 
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EN-DC  

LTE 20MHz + NR 60MHz Middle Channel  

QPSK 1 RB QPSK Full RB 

  
16QAM 1 RB 16QAM Full RB 

  
64QAM 1 RB 64QAM Full RB 
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EN-DC  

LTE 20MHz + NR 60MHz Highest Channel  

QPSK 1 RB QPSK Full RB 

  
16QAM 1 RB 16QAM Full RB 

  
64QAM 1 RB 64QAM Full RB 
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EN-DC  

LTE 20MHz + NR 80MHz Lowest Channel  

QPSK 1 RB QPSK Full RB 

  
16QAM 1 RB 16QAM Full RB 

  
64QAM 1 RB 64QAM Full RB 
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EN-DC  

LTE 20MHz + NR 80MHz Middle Channel  

QPSK 1 RB QPSK Full RB 

  
16QAM 1 RB 16QAM Full RB 

  
64QAM 1 RB 64QAM Full RB 
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EN-DC  

LTE 20MHz + NR 80MHz Highest Channel  

QPSK 1 RB QPSK Full RB 

  
16QAM 1 RB 16QAM Full RB 

  
64QAM 1 RB 64QAM Full RB 

  

  




